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Test Report No.: Order No.: Page 1 0of 3

Kunden-Referenz-Nr.: N/A Auftragsdatum: 2014-12-15

Client Reference No.: Order date:

Auftraggeber: SHENZHEN SGSLIGHT TECHNOLOGY CO., LTD.

Client: Jinmeiwei Technology Park,High-tech Industry Park, Guanlan, Bao‘an, Shenzhen,
518100 Guangdong, China

Priifgegenstand: .

Test item: LED Panel Light

Bezeichnung / Typ-Nr.:

Identification | Type No.: TLP-6060

Auftrags-Inhalt: Type examination

Order content.

Priifgrundiage: Glow wire test according to Clause 13.2.2 of EN 60598-1:2008+A11

Test specification:

Wareneingangsdatum: 2014-12-15
Date of receipt:
Priifmuster-Nr.: 141918-141921
Test sample No.:
Prifzeitraum: 2014-12-15 to 2014-12-29
Testing period:
Ort der Pri.'lfung: See page 2
Place of testing:
Priflaboratorium: TUV Rheinland (Shenzhen)
Testing laboratory: Co., Ltd.
Priifergebnis*:
Test result™; FEES
gepriift von / fested by: kontrolliert von / reviewed by:
wom
2014—12-/3 O Arvin Wang / Proje gineer 2014-12- { ¥ Winston Chen / Reviewe .
Datum ° Name / Stellung k Unterschrift Datum ! Name / Stellung Unterschrift
Date Name / Position Signature Date Name / Position Signature
Sonstiges / Other:

1. This report is issued according to client's requirement.
2. Attachment 1: 1 page of equipment list.

Zustand des Priifgegenstandes bei Anlieferung: Prifmuster vollstandig und unbeschédigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende: 1 =sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Priifgrundlage(n) F(ail) = entspricht nicht 0.9. Prifgrundlage(n) N/A = nicht anwendbar  N/T = nicht getestet
Legend: 1 = very good 2 =good 3 = satisfactory 4 = sufficient 5= poor
P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielféltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
Vo4 duplicated in extracts. This test report does not entitle to carry any test mark.
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Test item

Description : LED Panel Light

Trademark : N/A

Model and/or type reference............. : TLP-6060
Manufacturer..........ccceeceeenerennene., : Same as client

Factory ..ot : Same as client
Rating(s)....ccccvoevrreerrcee e : See below table

Test case verdicts

Test case does not apply to the test object ............... : N/A

Test item does meet the requirement ........................ : P(ass)

Test item does not meet the requirement.................. ; F(ail)

Testing

Date of receipt of test item .........coceevrveeeeeeeeenn, : 2014-12-15

Date(s) of performance of test ...........ccooeveiivveeieeene : 2014-12-15 to 2014-12-29

General remarks

This test report shall not be reproduced except in full without the written approval of the testing laboratory.
The test results presented in this report relate only to the item tested.

“(see remark #)” refers to a remark appended to the report.

“(see appended table)” refers to a table appended to the report.

Throughout this report a comma is used as the decimal separator.

Remark:

Product : LED Panel Light
Rating: AC 100-240V, 50/60Hz, 40W

1. This report is only for Glow wire test of 850°C
2. Test was performed on model TLP-6060
3. Test condition: ta=25°C, R.H.=70%.

Test location:

Alpha Product Testing Laboratory

Building B, ast Area of Nanchang Second Industrial Zone, Gushu 2nd Road, Bao'an District, Shenzhen 518126,
P.R. China
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Test result:
13.3.2 Glow-wire test (850°C): Result
-parttested............cccovveeencecee et | Plastic cover: P
No flame, no drops.

Photo

=== End of report ===



